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TEST %5 No.: STRT18039025S

UN38.3 Ml 5

UN38.3 Test Report

o ) TR LA T 7R EE R 26650
O 3.7V, 5200mAh, 19.24Wh

Sample name : High Drain Li-ion Rechargeable Battery 26650
ample name - 37y 5200mAh, 19.24Wh
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Consignor : Keeppower Technology Co., Ltd.

HYIME A R F]

Shenzhen hnology Co., Ltd.
IRYIERS R I8 5 PR 2 ) Tel: +86-0755-33663308
Shenzhen SEM.Test Technology Co., Ltd. Fax: +86-0755-33663309
JUHRAARYITT 52 221X 70 X R Al 4% 308 o 1 Web: www.semtest.com.cn
M B 1B 101(A BT B3)— Bk Email: admin@semtest.com.cn
1/F., Room 101, Building 1, Hongwei Industrial Park, Liuxian'er % 1 ﬁ, ;j\: 11 BI

Road, Block 70, Bao'an District, Shenzhen, Guangdong, China Page of



71

TEST 4" No.: STRT18039025S
T | R RS T A L 26650
R 7 Chinese 3.7V, 5200mAh, 19.24Wh
Sample name 5% High Drain Li-ion Rechargeable Battery 26650
English 3.7V, 5200mAh, 19.24Wh
X é ==
FF it G 5 01~35
Sample No.
AT DRI RV R4 AT B 2 ]
Consignor Keeppower Technology Co., Ltd.
GV X VA IRYN BB REVRE R AT B 2
Manufacturer Keeppower Technology Co., Ltd.
e W COCT ek B pis fm i dh s SEs bR e T
AR ST/SG/AC.10/11/Rev.6, 38.3
HH) 52 BR it

Test method
and criterion

UNITED NATIONS "Recommendations on the TRANSPORT OF DANGEROUS GOODS"
Manual of Tests and Criteria
ST/SG/AC.10/11/Rev.6, 38.3

FEA AP REFEEERL, RS $26.3*65.2mm
Appearance Black cylindrical battery, size ©26.3*65.2mm
o i e
B 2018-02-26 stz H 2018-02-27 ~ 2018-03-09
Accepted date Test date

R MBS KRB phii. SMESRLEG. EmYehd. SRR

AT H _ . . G -
) Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Impact,
Test items )
Forced discharge.
LMWK, A A S E O Ta R IR i i g 345 S5 R br AE 0 )
ST/SG/AC.10/11/Rev.6, 38.3 Frifi#isk
The sample has passed the test items of UNITED NATIONS "Recommendations
A on the TRANSPORT OF DANGEROUS GOODS" Manual of Tests and Criteria
Mk 4518 ST/SG/AC.10/11/Rev.6, 38.3
Conclusion
%k Hi(Issue date): 2018-03-12
HVE /
Comments
i __A:‘) @ B » & Lk ;FZ{D?
Compiler: Checker: A ﬁé’) Appr.over

RO SR e 43 A BR 22 )
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TEST 455 No.: STRT18039025S
N TR S SR B ARV 4 RS N N =
Fu | AT 45 e A AL R HIE
Standard requirement or the clause .
No. Name of test Test result Test conclusion | Remarks
number of standard
A E T ak it Pic i g 5 sei A
1 TR AL FRAETM) UN Manual of Tests and Criteria | WLH 1 ok /
Altitude simulation | ST/SG/AC.10/11/Rev.6, 38.3 X4 T.1 Test | See Appendix 1 Passed
T.1
BAE T E I S i i i 1 e
2 LR FRAEFMY UN Manual of Tests and Criteria | WLt 2 Lk /
Thermal test ST/SG/AC.10/11/Rev.6, 38.3 X% T.2 Test | See Appendix 2 Passed
T.2
A B T ak S is i d i 5 s
£ FRAETMEY UN Manual of Tests and Criteria | WK% 3 Lk
3 . /
Vibration ST/SG/AC.10/11/Rev.6, 38.3 4 T.3 Test | See Appendix 3 Passed
T.3
BeA B Tk S is i g 5 sei
4 ik FrETMY UN Manual of Tests and Criteria | Wi % 4 Ay /
Shock ST/SG/AC.10/11/Rev.6, 38.3 ik T.4 Test | See Appendix 4 Passed
T4
Sk A T ak S is i g 45 s
5 Ex":erﬁal FRUETUFY UN Manual of Tests and Criteria | W.I#% 5 ok /
short-circuit ST/SG/AC.10/11/Rev.6, 38.3 % T.5 Test | See Appendix 5 Passed
T5
A E COCTak i Pic i g 5 seu A
6 EX/MNiSH WHET-HY UN Manual of Tests and Criteria | WL[ff% 6 Ay /
Impact ST/SG/AC.10/11/Rev.6, 38.3 ik T.6 Test | See Appendix 6 Passed
T.6
AR COCT ki Pic g 5 sei A
7 S, HETY UN Manual of Tests and Criteria | W% 7 = /
Forced discharge | ST/SG/AC.10/11/Rev.6, 38.3 il T.8 Test | See Appendix 7 Passed
T.8
MIREeZSP S EE

Test environment

IR L
Ambient temperature:

20°C -25°C; MEGURSE: 45% -75%
20°C -25C, Ambient humidity: 45% - 75%

condition
W H /
Test items
N S N Q
SR i W
Subcontracted N ) / OZ ,
test condition I3 S = ame co
Subcontracte e
d Laboratory HiHE n
T
Adc;res / Tol /

RO SR e 43 A BR 22 )
Shenzhen SEM.Test Technology Co., Ltd.
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TEST %5 No.: STRT18039025S

M &1

Appendix 1

75 1 TIRI H 45 1o AR

No. Name of Test Items Altitude simulation
MR i It - N T
. o MR T Before G After [P %‘“‘J%EEHE o
Sample No. | Sample status | HihFTHE: % B s FLL T % B s Masos/ loss Remdg/al ocv ES
m: (g) Vi (V) m, (g) Va (V) (%) (%) Test result
01 ﬁﬁjﬁﬁf&d 91.985 4.197 91.983 4.195 0.002 99.95 o)
02  apesE il | 93.559 4.199 93.550 4.197 0.010 99.95 o)
03 1 E@jﬁﬁf&d 93.363 4.196 93.355 4.194 0.009 99.95 o)
04 (et | 93.341 4.197 93.337 4.195 0.004 99.95 o)
05 ﬁﬁjﬁﬁf&d 92.107 4.198 92.107 4.197 0.000 99.98 o)
06 1 ;%ﬁﬂjjljzﬁfid 93.707 4.196 93.699 4.195 0.009 99.98 o)
07 1 E@jﬁﬁf&d 91.797 4.198 91.790 4.196 0.008 99.95 o)
BUoeA T
08 Rt | 91.928 4.199 91.923 4.197 0.005 99.95 o)
BRI

09 el | 92578 4.192 92.572 4.190 0.006 99.95 o)
10 HUCERRL | 99 526 4.190 91.526 4.189 0.000 99.98 o)

1 CYC Fully Charged

DS

i LR, V-G D-fiddhk;  R-D;  F-ilgk; O-JGilEs. JoHb <. ok, Jomd. T k.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

IRYE R ITAS I A0 A B 2 ¥4 00, 11
Shenzhen SEM.Test Technology Co., Ltd. Page of
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TEST %5 No.: STRT18039025S
M & 2
Appendix 2
75 o | BRI 4 I
No. Name of Test Items Thermal test
\‘H N LYy “I_“ S . ) . L
. o MR T Before G After [P %‘“‘J%EEHE o
Sample No. | Sample status MR b T i P T i Masos/ loss Remdg/al ocv R
m: (g) Vi (V) m, (g) Va (V) (%) (%) Test result
01 ﬁﬁjﬁﬁf&d 91.983 4.195 91.972 4.131 0.012 08.47 o)
02 sl | 93.550 4.197 93.536 4.140 0.015 08.64 o)
03 ﬁﬁjﬁﬁf&d 93.355 4.194 93.351 4.140 0.004 98.71 o)
04  apesE il | 93.337 4.195 93.314 4137 0.025 08.62 o)
05 ﬁﬁjﬁﬁf&d 92.107 4.197 92.093 4.140 0.015 08.64 o)
06 1 ;%ﬁﬂjjljzﬁfid 93.699 4.195 93.694 4138 0.005 98.64 o)
BRI
07 (ORI | 91.790 4.196 91.785 4.140 0.005 98.67 o)
BUoeA T
08 et | 91.923 4.197 91.878 4.139 0.049 98.62 o)
BRI
09 (e | 92,572 4.190 92.570 4.131 0.002 98.59 o)
10 HUCERRL | 99 526 4.189 91.517 4.126 0.010 98.50 o)

1 CYC Fully Charged

DS

i LR, V-G D-fiddhk;  R-D;  F-ilgk; O-JGilEs. JoHb <. ok, Jomd. T k.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

IRYE R ITAS I A0 A B 2 500, 110
Shenzhen SEM.Test Technology Co., Ltd. Page of
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TEST 455 No.: STRT18039025S
i * 3
Appendix 3
5 3 M0 H 4455 PR3
No. Name of Test ltems Vibration

Friih 5 = PR RS ; ; Mass loss | Residual OCV R
Sample No. | Sample status Lt T FriE% R Rt T Frg R

m: (9) Va(V) m. () Va(V) %) (%) | Test resu
01 |, HUEERl | 91972 | 4431 | 91972 | 4.131 0.000 | 100.00 0
02 | HUCEERM | 93536 | 4.140 | 93.536 | 4.140 0.000 | 100.00 0
03 |, HUouERl | 93351 | 4140 | 93.351 | 4.138 0.000 99.95 o)
04 | DUCEERM | 93314 | 4437 | 93314 | 4137 0.000 100.00 0
05 |, HUCTERN | 92003 | 4140 | 92093 | 4.140 0.000 | 100.00 0
06 | HUCEERM | 93694 | 4.138 | 93693 | 4.138 0.001 100.00 0
07 |, HUEERN | 91785 | 4140 | 91783 | 4.140 0.002 | 100.00 0
og | HUCEERM | 91878 | 4139 | 91.878 | 4.139 0.000 | 100.00 0
09 | HUCEERN | 92570 | 4431 | 92570 | 4.131 0.000 | 100.00 0
10 HUGERAl | 91517 | 4426 | 91517 | 4.125 0.000 99.98 0

1 CYC Fully Charged

DS

i LR, V-G D-fiddhk;  R-D;  F-ilgk; O-JGilEs. JoHb <. ok, Jomd. T k.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

IRYE R ITAS I A0 A B 2 ¥6 0L, 11l
Shenzhen SEM.Test Technology Co., Ltd. Page of
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TEST 455 No.: STRT18039025S
i *x 4
Appendix 4
F5 A PR F 4475 il
No. Name of Test Items Shock

Friih 5 = PR RS ; ; Mass loss | Residual OCV R
Sample No. | Sample status Lt T FriE% R Rt T Frg R

m: (9) Va(V) m. () Va(V) %) (%) | Test resu
01 |, HUEERl | 91972 | 4431 | 91972 | 4.131 0.000 | 100.00 0
02 | HUCEERM | 93536 | 4.140 | 93.536 | 4.140 0.000 | 100.00 0
03 |, HUCuERN | 93351 | 4138 | 93.351 | 4.137 0.000 99.98 o)
04 | DUCEERM | 93314 | 4437 | 93313 | 4.137 0.001 100.00 0
05 |, HUCCERN | 92003 | 4140 | 92092 | 4.140 0.001 100.00 0
06 | HUCEERM | 93693 | 4.138 | 93693 | 4.137 0.000 99.98 0
07 |, HUCEERN | 91783 | 4140 | 91783 | 4.140 0.000 | 100.00 0
og | HUCEERM | 91878 | 4139 | 91.878 | 4.139 0.000 | 100.00 0
09 | HUCEERN | 92570 | 4431 | 92570 | 4.131 0.000 | 100.00 0
10 HUGERAL | 91517 | 4425 | 91517 | 4.125 0.000 | 100.00 0

1 CYC Fully Charged

DS

i LR, V-G D-fiddhk;  R-D;  F-ilgk; O-JGilEs. JoHb <. ok, Jomd. T k.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

IRYE R ITAS I A0 A B 2 7L 11
Shenzhen SEM.Test Technology Co., Ltd. Page of
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e %45 No.: STRT18039025S
M £ 5
Appendix 5
s 5 WAL 44 i SN B4
No. Name of Test Items External short circuit
g S B 2 T LA o -
*iu%éﬁﬂ? ﬁétﬁlﬂj‘%& Max. External Temperature Urxlljﬁt%% %’Yﬂf
Sample No. Sample status (C) Test result Remark
A
01 1 CYC/)\I:TLJ’:;Iy Charged 148.1 (@) /
HIRGEA T
02 1 CY(/)\FuIIy Charged 125.2 (@) /
oA
03 1 CYC/)\I:TLJ’:;Iy Charged 142.6 (@) /
HIRGEA T
04 1 CY(/)\FuIIy Charged 125.3 (@) /
HIGEAe L
05 1 CYC/)\I:TLJ’:;Iy Charged 132.0 (@) /
HIRGEA T
06 1 CY(/)\FuIIy Charged 145.5 (@) /
A
07 1 CYC/)\I:TLJ’:;Iy Charged 116.0 (@) /
HIRGEA T
08 1 CY(/)\FuIIy Charged 106.9 (@) /
HIGEe L
09 1 CYC/)\I:TLJ’:;Iy Charged 128.3 (@) /
10 HIRGEA T 1278 o /

1 CYC Fully Charged

D=

Er DA R FLl2k; O-JofifA. Jomi. Jol K.

Note: D-Disassembly, R-Rupture, F-Fire, O-No disassembly, no rupture & no fire

IRYE R ITAS I A0 A B 2 H8 UL, 11l
Shenzhen SEM.Test Technology Co., Ltd. Page of
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e %5 No.: STRT18039025S
M %£ 6
Appendix 6
¥ 5 ST 44 75 At
No. Name of Test Items Impact
i iR B L . .
F s PRIk M:f Eifrriﬁglﬁfe?pﬁire Tk &5 BVE
Sample No. Sample status ('C) Test result Remark
K 50%7¢ ik
" 1 ove 0% c:;iy 112.5 o) /
IR 50% 7% =
12 1 OYC 50% Capasty 89.4 o) /
PR 50%7¢ ik
13 1 ove 0% c:;iy 99.9 ') /
PR 50% 7
14 1 Ve 0% Caﬁpa%ity 110.4 o) /
PR 50%7¢ ik
15 1 ove 0% c:;iy 103.7 o) /
LUFEA

T D-fitfh;  F-id-k; O-Lff#A. LK.

Note: D-Disassembly, F-Fire, O-No disassembly & no fire

IRYE R ITAS I A0 A B 2 o, 11
Shenzhen SEM.Test Technology Co., Ltd. Page of
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TEST 4i*5 No.: STRT18039025S
Moxk 7
Appendix 7
¥ . PR F 4475 AR
No. Name of Test Items Forced discharge
Bt it 5 FERIRAS M 4G U
Sample No. Sample status Test result Remark
e L
1 6 1 CYC/F\uTIIL; Discharged O /
IR AR
17 1CYC thly Discharged o /
PRl
1 8 1 CYC/F\uTIIL; Discharged O /
IR AR
19 1CYC thly Discharged o /
UL
20 1 CYC/F\uTIIL; Discharged O /
IR AR
21 1CYC thly Discharged o /
PRl
22 1 CYC/F\uTIIL; Discharged O /
IR AR
23 1CYC thly Discharged o /
UL
24 1 CYC/F\uTIIL; Discharged O /
IR AR
25 1CYC thly Discharged o /
50 X SE AT
26 50 CYC};\R Discharged O /
50 X 5E AR
27 50 CYC F:IIy Discharged o /
50 X SE AT
28 50 CYC};\R Discharged O /
50 X 5E A OR
29 50 CYC F:IIy Discharged o /
50 X SE AT
30 50 CYC};\R Discharged O /
50 X 5E AR
31 50 CYC F:IIy Discharged o /
50 X SE AT
32 50 CYC};\R Discharged O /
50 X 5E A HOR
33 50 CYC F:IIy Discharged o /
50 X SE AT
34 50 CYC};\R Discharged O /
50 X 5E A HOR
35 50 CYC F:IIy Discharged o /

T D-fitfh;  F-id-k; O-Lff#A. LK.

Note: D-Disassembly, F-Fire, O-No disassembly & no fire

RO SR e 43 A BR 22 ) 5510 U1, 3k 11
Shenzhen SEM.Test Technology Co., Ltd. Page
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TEST %5 No.: STRT18039025S

=
Sample photo

High Drain Lision
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